
 

 

 

 

 

 

 

 

 

 

 
 
BPWWTF UPGRADES 

Environmental Assessment 
 

 

 

Date: April 14, 2021 

 
 
 
 
 

  



 

4/14/2021 REPORT | Environmental Assessment 2 of 49 

  

This page intentionally left blank 

   



 

4/14/2021 REPORT | Environmental Assessment 3 of 49 

  

 

Revisions 
Revision History 

Date Version Description Author(s) Reviewer(s) Date of 
Review(s) 

9-26-18 0.1 1st Internal Draft J. Damicis 
B. Blanchard 

D. VanHoven 11-19-18 

11-20-18 0.2 DRAFT for NBC 
Review 

J. Damicis 
B. Blanchard 

K. Kelly 
D. Bowen 

12-18-18 

12-20-18 1.0 FINAL for RIDEM 
Submission 

J. Damicis 
B. Blanchard 

  

6-24-20 1.1 Resubmission to 
RIDEM 

J. Damicis 
B. Blanchard 
[...]
4.6 Sole Source Aquifers .................................................................................................... 33 

4.7 Farmlands and Agricultural Uses ................................................................................. 33 

4.8 Air Quality ..................................................................................................................... 33 

4.9 Noise ............................................................................................................................ 33 

4.10 Vegetation and Wildlife ................................................................................................. 34 

4.11 Water Supply/Use ......................................................................................................... 34 

4.12 Soil Disturbance ........................................................................................................... 35 

4.13 Historical, Archaeological, and Cultural Resources ...................................................... 35 

4.14 Aesthetics ..................................................................................................................... 36 



 

4/14/2021 REPORT | Environmental Assessment 6 of 49 

  

4.15 Land Use ...................................................................................................................... 36 

4.16 Economic ...................................................................................................................... 36 

4.17 Community Facilities .................................................................................................... 36 

4.18 Recreation .................................................................................................................... 36 

4.19 Safety ........................................................................................................................... 37 

4.20 Solid Waste .................................................................................................................. 37 

4.21 Traffic and Business Activities ...................................................................................... 37 

4.22 Other Indirect Impacts .................................................................................................. 38 

5.0 Public Participation ........................................................................................................... 41 

5.1 Public Meeting .............................................................................................................. 41 

5.2 Public Hearing .............................................................................................................. 41 

6.0 Agency Coordination and Review .................................................................................... 45 

6.1 RIDEM Division of Fish and Wildlife ............................................................................. 45 

6.2 RIDEM Office of Technical and Customer Assistance ................................................. 47 

6.3 Rhode Island Division of Planning ................................................................................ 47 

6.4 United States Fish and Wildlife Service ........................................................................ 49 

 

LIST OF FIGURES 
Figure 3-1 Alternative 1 Schematic Layout ................................................................................. 24 

Figure 3-2 Alternative 2 Schematic Layout ................................................................................. 25 

Figure 3-3 Alternative 3 Schematic Layout ................................................................................. 25 

Figure 3-4 Potential CEPT Facility Location ............................................................................... 28 

 
APPENDICES 
Appendix A   Figures 
Appendix B  FEMA FIRM Maps 
Appendix C  US Fish and Wildlife Reports 
Appendix D  Programmatic Agreement (NBC and RI Historic Preservation and Heritage 

Commission) 
Appendix E Public Presentation Materials and Review Comments 
Appendix F   Regulatory Review Comment Letters 
 

  



 

4/14/2021 REPORT | Environmental Assessment 7 of 49 

  

List of Abbreviations and Acronyms 
 
BPSA   Bucklin Point Service Area 
BPWWTF  Bucklin Point Wastewater Treatment Facility 
CA   Consent Agreement 
CEPT   Chemically Enhanced Primary Treatment (CEPT) 
CRMC   Coastal Resources Management Council 
CSO   Combined Sewer Overflow 
EA   Environmental Assessment 
FEMA   Federal Emergency Management Agency 
FONSI   Finding of No Significant Impact 
FPSA   Field’s Point Service Area 
FWS   Fish and Wildlife Service 
GARFO  Greater Atlantic Regional Fisheries Office 
HASP   Health and Safety Plan 
IPaC   Information for Planning and Conservation 
MGD   Million Gallons per Day 
MLSS   Mixed Liquor Suspended Solids 
NBC   Narragansett Bay Commission  
NRCS   Natural Resource Conservation Service 
PA   Programmatic Agreement (PA) 
RAS   Returned Activated Sludge 
RIDEM   Rhode Island Department of Environmental Management 
RIDEM DFW  RIDEM Division of Fish and Wildlife 
RIDEM OTCA  RIDEM Office of Technical and Customer Assistance 
RIDEM OWR  RIDEM Office of Water Resources 
RIDOT   Rhode Island Department of Transportation 
RI HPHC  Rhode Island Historic Preservation and Heritage Commission 
RI SHPO  Rhode Island State Historic Preservation Office 
SRF   State Revolving Fund  
USFWS  United States Fish and Wildlife Service 
UV   Ultraviolet 

 

 

 

 

 

 

 

 



 

4/14/2021 REPORT | Environmental Assessment 8 of 49 

  

This page intentionally left blank 

   



 

4/14/2021 REPORT | Environmental Assessment 9 of 49 

  

Executive Summary 
The Narragansett Bay Commission (NBC) embarked on a three-phase Combined Sewer 
Overflow (CSO) control program in 1998, aimed at lowering annual CSO volumes and reducing 
annual shellfish bed closures in accordance with a 1992 Consent Agreement (CA) with the 
Rhode Island Department of Environmental Management (RIDEM). Phases I and II of this 
program, which focused on the Fields Point Service Area in Providence, were completed in 
2008 and 2015, respectively. The program to date has succeeded in lowering annual CSO 
volumes and reducing annual shellfish bed closures to levels that are in keeping with a 1992 
Consent Agreement between NBC and the RIDEM. 
 
Phase III of the program (Phase III CSO Program), which began in 2016, is focused primarily on 
the Bucklin Point Service Area (BPSA) in the communities of Pawtucket and Central Falls. The 
final sub-phase of the program also addresses the final remaining outfalls in the Fields Point 
Service Area (FPSA). Its projected completion date is 2041. 
 
An Environmental Assessment (EA) was performed for the Phase III CSO Program in 2017 and 
RIDEM issued a Finding of No Significant Impact (FONSI) on December 13, 2017. While this 
EA evaluated the major projects anticipated in the program at that time, required upgrades to 
the Bucklin Point Wastewater Treatment Facility (BPWWTF) were not yet known. Since then, 
options for upgrading the BPWWTF have been evaluated and preferred alternatives selected. 
The RIDEM has indicated that a new EA, as well as a Wastewater Facilities Plan, are required 
due to these proposed upgrades. 

Purpose and Need  

The BPWWTF provides secondary treatment and nitrogen removal for flows up to 46 million 
gallons per day (MGD) and primary treatment for flows up to 116 MGD during wet weather 
conditions. The BPWWTF is located in East Providence and has an annual daily design flow of 
23.7 MGD. With the construction and commissioning of the Pawtucket Tunnel and other Phase 
III CSO Program projects, which will divert CSO flow from existing outfalls for treatment at the 
BPWWTF, there will be an increase in prolonged high flow periods during tunnel dewatering. 
The Pawtucket Tunnel is designed to store the volume of CSO flow currently discharged to the 
receiving waters during the three-month design storm up to a capacity of 58.5 million gallons 
(MG). The stored volume will be pumped to the BPWWTF by the Tunnel Pump Station. The 
Tunnel Pump Station is being designed for a firm capacity of 27.3 MGD.  The operation and 
performance of the BPWWTF during prolonged wet weather events has been simulated and 
potential deficiencies are anticipated to result from prolonged periods of high flow.  
 
Upgrades to the BPWWTF are required to address the deficiencies anticipated once the facility 
is required to provide secondary treatment for prolonged periods of higher flows from wet 
weather events. Also, more stringent discharge limitations required through a new RIPDES 
permit for the facility also necessitate upgrades.  



 

4/14/2021 REPORT | Environmental Assessment 10 of 49 

  

Proposed Actions and Alternatives 

Six alternatives for BPWWTF upgrades were identified, with four of these alternatives evaluated 
relative to performance and cost. Two alternatives were disregarded immediately due to high 
costs or inadequate treatment efficiency. Two of the remaining alternatives were identified as a 
preferred approach to upgrading the BPWWTF. These include construction of two new final 
clarifiers and the potential future addition of a new polymer injection system.     
 
Constructing new clarifiers provides the best effluent quality, is the easiest to operate, and 
provides additional unit process redundancy to the BPWWTF of all the alternatives considered. 
While it is more costly than other alternatives considered, it has been selected as a preferred 
alternative because it improves treatment performance to meet the new RIPDES permit limits 
while providing NBC operational flexibility. Additionally, the use of polymer to enhance gravity 
settling characteristics in the final clarifiers will be evaluated once the new clarifiers are put into 
operation. A potential location for the polymer injection system, should it be necessary, is the 
proposed Return Sludge Pump Station for the two proposed Final Clarifiers.  
 
Because NBC’s existing ultraviolet (UV) disinfection system is aging, a replacement UV 
disinfection system in a new facility is proposed as part of this project. The proposed UV Facility 
shall be designed to provide UV disinfection capabilities and satisfy current TR-16 
recommendations. In the future, the use of chemically enhanced primary treatment (CEPT) will 
be evaluated by NBC if the extreme flow and loading conditions modeled for the Facility Plan 
Amendment result in compromised treatment plant performance or permit violations that are 
attributed to low primary clarifier removal efficiencies. CEPT is a process in which chemicals, 
such as ferric chloride, aluminum sulfate or polymer, are added to the wastewater stream to 
enhance BOD, TSS and pollutant removal by employing the processes of chemical coagulation 
and flocculation as an aid to improve gravity settling characteristics. Potential locations for the 
CEPT treatment process have been identified herein.  

Environmental Impacts, Consequences, and Mitigation 

No long-term adverse impacts are anticipated from this project. Rather, the proposed BPWWTF 
upgrades will result in an overall long-term improvement in water quality in the Seekonk River 
and Narragansett Bay. Through the EA process, potential temporary, short-term environmental 
impacts that may result during construction and implementation were identified. Measures will 
be taken during construction and project implementation to mitigate these short-term impacts to 
the greatest extent practicable.  
 
The environmental benefits of this project far outweigh the short-term adverse impacts that may 
occur during construction. On this basis, it appears that a Finding of No Significant Impact 
(FONSI) for the BPWWTF upgrades project is appropriate. 

Public Participation 

This section describes the public participation process as it relates to this EA. A public meeting 
was conducted at NBC offices on October 25, 2018 to discuss project scope, alternatives, and 



 

4/14/2021 REPORT | Environmental Assessment 11 of 49 

  

the preferred BPWWTF upgrades. A Public Hearing will be scheduled following RIDEM review 
of this EA. 

Agency Coordination and Review 

Several agencies were contacted as part of this EA. Each agency was provided a conceptual 
site plan and sketch showing the addition of two new final clarifiers as well as a cover letter 
describing these modifications. Letters were distributed on September 26, 2018 by certified 
mailings and review comments were requested from each agency within 30 days of their receipt 
of the letter. Certified mail return receipts were received from each agency; however, not all 
agencies provided review comments. Review comments that have been received were 
addressed in the EA, as appropriate. At this time, there does not appear to be any significant 
issues or concerns based on reviews by these agencies.  
 

  



 

4/14/2021 REPORT | Environmental Assessment 12 of 49 

  

This page intentionally left blank 



 

4/14/2021 REPORT | Environmental Assessment 13 of 49 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Section 1.0 
Introduction  



 

4/14/2021 REPORT | Environmental Assessment 14 of 49 

  

This page intentionally left blank 

   



 

4/14/2021 REPORT | Environmental Assessment 15 of 49 

  

1.0 Introduction  
The Narragansett Bay Commission (NBC) embarked on a three-phase Combined Sewer 
Overflow (CSO) control program in 1998, aimed at lowering annual CSO volumes and reducing 
annual shellfish bed closures in accordance with a 1992 Consent Agreement with the Rhode 
Island Department of Environmental Management (RIDEM). Phases I and II of this program, 
which focused on the Fields Point Service Area in Providence, were completed in 2008 and 
2015, respectively. The program to date has succeeded in lowering annual CSO volumes and 
reducing annual shellfish bed closures to levels that are in keeping with a 1992 Consent 
Agreement between NBC and the RIDEM. 
 
Phase III of the program (Phase III CSO Program), which began in 2016, is focused primarily on 
the Bucklin Point Service Area (BPSA) in the communities of Pawtucket and Central Falls. The 
final sub-phase of the program also addresses the final remaining outfalls in the Fields Point 
Service Area (FPSA). Its projected completion date is 2041. The Phase III CSO Program has 
been subdivided into four sub-phases, as follows: 

• Phase IIIA: Pawtucket Tunnel 
• Phase IIIB: Upper BVI Relief Structure and OF-206 Sewer Separation  
• Phase IIIC: Stub Tunnel to Control OF-220 
• Phase IIID: West River Interceptor and OF-035 Sewer Separation  

 
The NBC’s stated mission is to maintain a leadership role in the protection and enhancement of 
water quality in Narragansett Bay and its tributaries by providing safe and reliable wastewater 
collection and treatment services to its customers at a reasonable cost. NBC owns and operates 
Rhode Island’s two largest wastewater treatment plants along with extensive infrastructure of 
interceptors, sewers, pump stations, tide-gates, and CSO structures. The focus of this 
assessment is the Bucklin Point Wastewater Treatment Facility (BPWWTF), which is located in 
East Providence and provides treatment of wastewater flow from NBC’s BPSA. This includes all 
or parts of Central Falls, Pawtucket, East Providence, Lincoln and Cumberland. The location of 
the BPWWTF and NBC service areas are shown on Figure A-1. Figure A-2 provides an aerial 
view of the BPWWTF. Pawtucket and Central Falls have combined sewer systems while the 
other member communities served by NBC’s BPWWTF have separated storm and sanitary 
collection systems.  
 
The objective of the Phase III CSO Program is specifically to improve the environment by 
achieving significant reductions in annual CSO volumes and shellfish bed closures. The 
Program, which includes upgrades to the BPWWTF, will result in significant improvement in 